TN—7 S
GROUP INDEX
WV---Winterize Version

A RE—R % Table of applicable models
-7%&%5 F-72%5R H
Group Group Name Page E120 E120 E140 E140

No.
wVv wvV
050-111A | STARTER (INNER PARTS) 155 | MO MO MO MO
050-130D | ALTERNATOR GENERAL 159 | M3 M3 M3 M3
050-131D | ALTERNATOR (INNER PARTS) | 163 | M1 M1 ML M1
090 ENGINE SPECIAL EQUIPMENT
090-200B | INSTRUMENT 167 | M2 M2 M2 M2
250 OTHER ENGINE PARTS
250-400A { EXHAUST PIPE 171 { MO MO MO MO
250-415A | EXHAUST MUFFLER 173 [ M1 M1 M1 M1
390 NAME PLATE
390-700C | NAME PLATE 175 | M1 M1 M1 M1
450 REPAIR PARTS (FOR SERVICE ONLY)
450-800A | CYLINDER BLOCK 177 IM1 M1 ML M1
REPAIR KIT
450-810A CYLINDER 1IEAD 183 { MO MO MO MO
REPAIR KIT

450-880B | LINER & PISTON KIT 187 | MO MO MO MO
450-890A | ENGINE GASKET KIT 191 I M2 M2 M2 M2
PROD. ENGINE NO. 197
COMBINATION FOR
REPLACEABILITY
PARTS NO. INDEX 199




020-110A

EXC M6 & —35 M7M9

N

RAA




020-110A

EXC M6 35 M7 M9

g
s

~8912)

RAB




020-110A

M6




M0:E120

E140
M1/M2/M3/M4 :Non-Appl jcable
M5/MB/MT /M8 /M3 :Non-App| icable
MR 25 & U
- . . g WIS X R
_ h:lod'ds & 'Qlly _ ;I()i, P D &lu
MOMIMEMEMAMEMEMAMEMY Remarks

020-110A
CYLINDER BLOCK -

AN S T RS S VN L1
Wi Part Name & Description

Key No. =Y v 3= F i UL RN i
Part Code & Spee. Part No.

& R
i

-
g

(EXC PT—~JS11,NH13,CT-JS75) :

6D14Z ALLCEXC JAL1,KT75,76) ‘EEENEE RN
6D164Z-JA11 r 5? RN
6D14Z-KT75,76(CIS) SFSEREEE
6D14T ALL EEERRREE
___________ 6DI4PT=ISILAIGY |l

6D14T-JS75(CIS) SRR NI

6D14T-NH13 EERRRFRE

|6p15z ALL SERRERE

6D15T-YJ11,KT13 i AR

6D15T ALLCEXC YJ11,12,KT13) EERRRRERF
______ 1. |CRANKCASE ... % | 33131333331 |cF eneso-soon

2 |CAP,BRG,FR & MI E3 6 6 6 6 : 6 6 » § |CF GN450-800A

Pk

1111 |cF eN450-800A
]
1 % |CF GN450-800A

[
3 |CAP,BRG, RE % R R
¢ |BOLT,MAIN CAP 14X108 AR B R

MED31865 1414314%1({14 1431@1:{14{14

v

5 {LINER,CYL

SIZE  ME071198 ddéd

A cdd [dd ]
___________________________ Asize.... meozoses | |l iiia il bele
A SIZE  ME071063 5 §§ § f g{ |

A SIZE  ME047573 PlibEiid e

B SIZE  ME071199 §6éd |dé |

B SIZE  MED70866 Pliid il

B SIZE  ME071064 Pl e id

ol B.SIZE. . MEQGTS76.. | .. IR RN R R AT N

C SIZE  ME071200 dédd [dc ||

C SIZE  ME070867 EEET RENE

C SIZE ME071065 . § il iid Ec

[+ 3

0-RING MHO35633 20 iz121212141212 | | | |9206-

ME031605 1 7121212121212 | | -9205

o
[ I Vo
Yoo oo

[ A T

_.4_.



020-110A M0:E120

E140
CYLINDER BLOCK M1/M2/M3/M4:Non-App|icable
M5/M6/MT /M8 /M3 :Non-Appl icable

e e & Do 1 B SURRELCEE el wmesms s
KeyNo. | o=« 3 — ¥ 15 & t{i % W w5 |k | ok Dued
Part Code & Spee. Part No. T NQNJ,:N%NS:M‘INE.MGEMZMQNC
ME031610 EEERERTTY
7 |PACKING ME071066 P idéd
8 |PIN,SPG 4X10 MHO12041 a a § q déé a e ¢
s |PLUG 20 MHO371357 2222422233
GASKET 20 MF660068 z z 3 3 4 2 z 3 z 3
..... w0 |cAP,SEALING 15 mHos7760 | aliiiiad fiidd [eer-
MHO37760 SERREERE
11 |PIN,SPG 10X20 MHO12024 a z a a 2 a z z a 7
12 |PIN,DOMEL 12X34 MH007011 R
13 [CAP,SEALING 18 MF665535 ' EEEEEEEEE
14 |PIN,DOWEL 12X17 MHO07010 1, 1 1, 1. ! 1. N 1 1, 3
_____ 15 |PIN,DOMEL 8X18_  MF472406 | |2zé22Zzz2z24 | .
16 |PLUG 6.5X8 MHO37082 z zz z 422324
17 |BUSHING,CAMSHAFT NO.1 BERRREEE
MED71141 EEESEEEEE
18 | BUSHING, CAMSHAFT NO.2 EEEN RN
ME071142 EEEEEEEEE
19 |BUSHING,CAMSHAFT NO.3 RN RN
ME071143 EEESEEEEE
""" 20 "1 BUSHING, CAMSHAFT No g T .h".'
MED071862 20 1, J, 1 1, 1 l X ] 1, 1 |9206-
MEO71144 |1 [fiii1iiziy |-oe08
20a |CAP,SEALING 30 MF665540 Al i :, l 1 11 : L 1 1 {9206-
2z |BOLT,FLANGE 10X20  MH000713 EFFFEFFFEy
23 |COVER, FR 'ME031048 1131111513
_____ 26| GASKET.FR COVER . ME031069 | i {22432 454 |ror service owy
AF ME071268 1 FOR SERVICE ONLY
26 |DILSEAL,FR ME071269 A FREEEREREE W rrs
ME031543 1 1. 11 1 -8808
ME0G7530 2% 1 plaso9-




020-110A Mo:E120

140

CYLINDER BLOCK M1 /M2/M3 /M4 :Non-App! j cabl e
M5 /M6 /MT /M8 /M9 :Non-Applicable

Fi1{N R R - S S G § S L E EIREs b U

] 1 52 Part Name & Descripti o s& Q° '-"”'] U W45 & U2
R % ption i Muodels & Q'ty i Prod. Date &

- Ly
Key Na. /\-—KM.‘ g(;d—c:’c j;si cg‘ﬂ:f.-)’e msp.;':rr.‘ B 7 (i‘iRv e q:M Lfn zns a Msmm nsfng EC. Remarks
ME032752 1] :, | p|-ss08
ME047530 J,p
MEO71269  |2#| i i | i iii]| |esoo-
MED31543 1 % 53 % é iﬁ § -8808
""" 27 |BOLT,FLANGE 12X25 ~~'MH000843 | 5555555555 T
30 |PLUG MH037763 666 |6
31 |BODY,0IL JET ME071501 28 eee ee 9008~
MEO71069 |1 | i ideé4 i dd [-s007
32 |VALVE, CHECK ME051712 x| il ladg | ee 9008~
"""""""""""""""""""""""" MEO3TBIE |y T T e ey T
ME051712 : e
55 |WASHER, LOCK ME031086 p|iiidde iidd |-o007
35 |SHIM SN R

' T=0.05 - ME030823 c g |FOR SERVICE ONLY

T=0.10 ME03082¢ Piii ] ie id |FoR SERVICE ONLY
..... 41| CRANKCASE. COVER ASSY. .| |4 i i il i
. RH ME071300 2y v Lo 9206~

RH MEO71439 |1 | i i il if [ |-oz08

42 |CRANKCASE COVER ASSY RN R RS
LH ME071807 2of it ix i 9206~

LH ME071436 R Pl gl -9205

45 | INSULATOR, RH ME071700 ov | | J, 9206~
............................................... meozaaa. . fa il ) eees
44 |INSULATOR, LH MEO71643  |zx| (i |i% i [ee-
MEO71438 NEENE G| [-oeos
45 |BOLT,W/WSR 8X25 MF247893 P e b
46 |SPACER L=9.3 ME013290 : 9




020-120A

RAA




020-120A
CRANKSHAFT BEARING

M0:E120
E140

SN

T A S DR <

Part Name & Deseription

ol ik

&
e o
beaPa 2N

MIMET 85 .k OB

kil

YNy V25 X O &

: _ wi Models & Qty | Prod. Dite &
ALL EERE RS
1-2 |MAIN BEARING SET,ONE MODEL EEEE RN
STD ME999199 $ib | d
US 0.25  ME999200 é § 33 é ? E?
US 0.50  ME999201 ¢ il
US 0.75  ME999202 ¢ i
TTTTTTTTTTTTTUS 1 00 T ME999203 )T Q A """"""""""""""""
1 |BEARING,MAIN UPPER N
STD * 7* (MED30903)
2 |BEARING,MAIN LOKER N I
STD * 7* (MEOZ0908)
s |PLATE, THRUST SEEN RN
STD MED71163 30 P
05015 mMEOZ1IEE. | . IR AT Y O
0S 0.30  ME071165 é % éé é § 55
0S 0.45  ME071166 ¢ i




020-150H

MO M1 M9 _ M

FOR SERVICE ONLY

RHA




020-150H
OIL PAN

M1:E120
E140
MO/M4 /M9 :Non-Applicable

LG T

MWosh K ML X oo o
Part Name & Description

nE
FEFD

e —
L o YRS & OIS

Bl
Prod. Date &

o i oo . o B ET | Wjdnded [ 0T Romans
HY,14Z, T-HR RERNEREE
6D14,14T,15T-CKT ‘EEEREREE
14T-MY<000>,14T-KS, 16 T-KS EERNEREE
14Z-JA15,16 FEENEREE
152-T0

............ vaz=gall i

1 |PAN,OIL 3181392100 AN A ERERNE

MED32902
MHO37126
MHO035018
MED36652
MEO74103

PLUG
GASKET 18
GASKET,O0IL PAN

BOLT, FLANGE 8X18
BOLT, FLANGE 8X20

MF140224
MFl40225

]
meecasscdmmamnncmmmansaam e ...
]

S HEE FOR SERVICE CNLY
P pdii i) |FOR SERVICE ONLY
s5353Es8 | 1

253

H3535 P FOR SERVICE ONLY

%% AVAILABLE IN SET WITH S P
X R R R Lo

ME034652, MF140225 R IS

* ¥ %K T

ME074103,MF140225 %% P g; RN




020-160A

MO M1 M2 M M5
M5 M6 M7 M8 @@%’7 30
\\ {2 14 13 8a
G

M3 12 14 13 9a

s/ 8
\ 19 18 16 20
Roerd (D

2

9

RAA




020-160A
FLYWHEEL HOUSING

. E140
MO0/M2/M3/M4 :Non~App| icable
M5 /M6 /MT /M8 :Non-Appl icable

M1:E120

I GO S S G S LI U {
fant Name & Description

SRR R LS HE S AR i I
" Part Code & Spee. Part No.

AN
i
TR
i

RN & FINEL
" Models & Q'ty

MOMIMZMIMY

MEMEM7ME

kil
ECL.

Wl X o5
Prod. Date &

Remarks

14Z-KT,14T-KS, My, 15T-KS12 ‘SRR EE
14Z, T-NH11,12(8811-),15Z-TD ‘SRR EEEE
14T-NH13¢-9201), 0T, 14Z-HE ‘EERE RS
15T-YJ01<511>,14PT-J512<000> ‘SRR EEEE
14T-UH, ED,14Z, T, 16Z-HK ‘EERNRERE
"""""" R 0 I
14Z,T,16Z-ST,TM, SP, MR, BE Pla i
142, T-NH11,12(-8810),15Z-KT EERREREE
AR, M SERRERRS
14Z, T-NS, 14T-SJ, HE,, WKT Plik | P
16Z-DY(-9101)152-JS11,16Z-JS11 REFRRRRE
"""""" 2 N 0018 I 1 1 A
14PT-J511,16Z-JS01,16CT-JS12 EEREEREE
15T-YJ11,12,KS11,14CT,15CT-KT SEREFERE
15T-YJ01<000,111,512> SRR FERE
16Z-DY(9102-) SERREERE
14T-NH13(9202-) EEENEEFE
"""""" ) )y N I B 1
1-6 | FLYWHEEL HOUSING ASSY SEEERERE
MIOX1.5  ME047617  [sx|ETzx : |} !} |pforos-
M10X1.5 ME070723 20 111 P|8806-9102
MLOX1.5  ME070945 {1 [fxi || i i |p|-ssos
MioX1.5  MEO47618 || il | ilil]|pfor0s-
........................... MLOX1.5..... MEOZO0724 .. |2of L il | Liii[plesoe=or0z .
M10X1.5  MEO70946 |1 | i iig | il |p|-secs
MIOX1.5  MEO47619  |sx| || | ] e onos-
M10X1.5 MED70725 20 1 P|8806-9102
M10X1.5 MED70947 1 1 p| -8805
Miox1.5  mE04762z || i i fd il |e|oos-




020-160A
FLYWHEEL HOUSING

M1:E120

E140
MO/M2/M3/M4:Non-Appiicable
M5 /M6 /M7 /M8 :Non-App |l icable

Rk
Key No.

I (]

b

& v
Part Nume & Description

W b

I ) .

I—FH Lok

Part Code & Spee.

Fi{ O

Part No.

SRS & FINE
Models & Q'ty

MOMIMZMIMEMEMEMTME

ad)

i
ECL

ek X o
Prod. Date &
Remarks

13

14

FLYWHEEL

FLYWHEEL

M10X1.
M10X1.
M10X1.
M10X1.
Mi0X1.5

W W\

M10X1.5

HOUSING ASSY

M10X1.5
M10X1.5

M10X1.5
M10X1.5

STUD, FOR STARTER

12X45

STUD 10X30
STUD 10X40
STUD 10X30

POINTER

1 SCREHW, W/WSR 5X10
PLUG, DUST

CAP,SEALING

PLUG. 20

GASKET 20

BOLT, FLANGE
BOLT, FLANGE
BOLT, FLANGE
BOLT, FLANGE

loX70
10X55
10X65
10X50

MEOD70726
MEOD70948
MED47649
MED47622
MED70726

MEDG7622

ME04G7791
x

MED70723
MED70945

MF404578
MF604548
MF404552
MF404548
ME034823
ME031062
ME034823
MF3500647
ME020359
ME030870
MF665007
MF660068
MH000723
MHO00716
MH000712
MH000709

Gy

3X

20

IR
[
oo
[
Voo e
o
TR
[
I
o
.o
vt
I
oo
[
[
o
[
e
[
o
I
o e
I
I
o
[
o
[
13 . .
[
o
IR I
Fala M)
o
. 3 )
o
[
[
+ L 13
IR
I
[
oo
[
[
[
o
IR
.o
oo
[
P S
o
[
I
oo
[
P
P
o
[
Vo
[
o
[ -
L
[
o
[
[

‘

1

112

il
il
ERE
ERE
ENN
S
i
ERE
BEE

R S

12

8806-9102
-8805
910%-
9103-9103

-9102

9206-

9103-9205
(ME04%7617)

8806-9102

...................

_13;



020-1604 . .. M1=E}ig
FLYWH HOUSING
L MO/M2/M3 /M4 :Non-App | icable

M5 /M6 /M7 /M8 :Non-Appl icable

IR it -';f'm?;wf;’:‘c g e crg‘;("}‘ ¢ ii;’ m&ﬁﬁ:i‘f g'?;]& i Uﬁl&)‘g’oﬁ&m K
T o | el | e ) Remers
16 |OILSEAL,RE ME034976 iiiidins
18 |PACKING,RUBBER 3110702401 i 1 :, i L :, :. i
19 |SLINGER,OILSEAL RE ME030857 1 1 1 l ! i 1 1 1
20 |BOLT,W/WSR 8X16 MF241251 E5E555585585
21 |NUT,FLANGE 10 MF434105 1z
........... NUT. 10 .. ... MF430006 . | hZ ifhdd bl | |
WASHER, SPG 10 MFG50406 17 | | hd1d haiz
24 {PLATE,RE
D=136.5 MED71270 2o J8 S P R s R R 8909-
D=136.5 MED71093 1 1, 1 1,1, 1 1, 1 1. 1, -8908
30 |SENSOR, SPEED MC845235 SRR RN
PLUG 16 M0001300 11,
"""""" GASKET 187 UNRSguOEe T T




020-200A

RAA




020-200A
CYLINDER HEAD MO:E}%g
M1/M2/M3 /M5 /M6 /MT /M9:Non-App | icable

IS P - S * S G V- LY. Y kST WINTHERED & PN &L
L S Pt Name & [Deseription 14 Modcls & Qty

Key No. AR RN Kl S HE ST 18 ¥4 T EH CR.

i VIR 35 & O
—a Prod. Date &

Part Code & Spec. Part No. i MabamEnema g | Remarks
188 6D14Z ALLCEXC JALL) "EEENEEEE
188 6D14T ALL FEEREREE
6D15Z ALL EEREERREE
188 6D15T ALLCEXC YJ11) EEFEEEEE
188 6D16Z ALL EERFEREE
o fresgpreTALL SRR TR T AU N T D
6D15T-YJ11(-8IMY) PR W
6D14Z-JAL1(-8IMY) *
1 [HEAD,CYLINDER x 1 1 1 Il 1 1 1 CF GN450-810A
2 |INSERT,VALVE SEAT INLET
MEO71109 §é1d|ddd i
MEO71002 i
--------------------------------------- MEO7TIIL 7T "r’e’: R
SEMI SIZE ME071110 éc iclccc i
SEMI SIZE ME071003 EERREREE
'SEMI SIZE ME071112 Pibig bl
s |INSERT,VALVE SEAT EXH ‘
ME071303 ev|dé id |d66 ! | |o0a-
............................................... meozizis. {1 |éd 6 |d6d | |ama
ME031933 RCRERRES
ME071307  |av{ i i ii4 i ii]| |eoo1-
MED71216 1 a -8912
SEMI SIZE ME071302 |azv|cdc ic [ddc || [s001-
SEMI SIZE ME071219 2 ]éc ic |déc || |80
.......... Voo sEMISTZE. MEO3L936. (L Did Pl Ei i)
SEMI SIZE MEO71306  |zv| i iid iiii]| |sc01-
SEMI SIZE ME071217 - |1 ||| |idii| 8912

4 |GUIDE,VALVE INLET  ME031886
5 |GUIDE,VALVE EXH ME031883 666666

PR - o)
P - \ SO

6 |CAP,SEALING 25 MS666137 1818181818181818 |




020-200
cy

A
LINDER HEAD

M0:E120

E140
M1/M2/M3/M5 /M6 /M7 /M9 :Non-App! icable

SR

FB AN f’n i B3]

&

st gk

Part Name & Description

kS
it

Key No.

23— .

- F i kR

]

Yi 1

WAL 1 X N

Models & Q'ty

C .-R
e

MG:M].:MZ"MZ‘;M

Mt{M?ZM'a:

IR & IR
Prod. Dute &
Remarks

B

FCL

Part Code & Spee. Part No. :

7 |cAP,SEALING 22 MS666136 Aiddddss |

s |sTUD 8x20 MH002111 1 111411 1
9 |STUD 10X33 MHO02175 | zvpdtdidididid | || |ss0e-
MH002169 1 1%12%12{12%1212:' ~8901

dddddddd

0-RING,TUBE

BOLT,CYL HEAD
14X139

MH035157

ME031606

PR - o
PR . .

66466

14X129 MEO41111 Ezuqu
13 |BOLT,CYL HEAD SERNEEE
16X198 ME031607 dddd | idq
oo AaX192 MEOGILIZ | ] LIRS R O WO
14 |BOLT,W/WSR 10X32  MF300846 éééédddd i
15 |GASKET,CYL HEAD  ME071326  |ev|ii ii | i} ii[ |s001-
MEO71232 |1 13 i il i [-sere
osoons | | e |l
meo71328  fav| i iiid iiii] fevoa-
............................................... meozazss. . |zo il iid 1110 ] lesosama
ME071212 SR N e
ME071286 ol 1 Eiid i1 [ases-
ME071234 1 : 8502
AF ME071299 EERRERE S






